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A Bureau Veritas Group Company

Radio Technology = WLAN ac 20 MHz, Operating Frequency = high, Subband = U-NII-2A

Ref Level 22.00 dBm

Offset 2.00 dB ® RBW 1 MHz

(S01_377_AA01)
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MultiView Spectrum

RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz
® Att i5dB  SWT
TDF "DUT1_3dB_UBLOX2030UFL"

2.01 ms ® VBW 3MHz Mode Auto Sweep
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A Bureau Veritas Group Company

Radio Technology = WLAN ac 20 MHz, Operating Frequency = low, Subband = U-NII-2C
(S01_377_AA01)

SGL

Count 10000/10 000
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Radio Technology = WLAN ac 20 MHz, Operating Frequency = high, Subband = U-NII-2C
(S01_377_AA01)

Ref Level 22.00 dBm
® Att 1548  SWT

Offset 2.00 dB ® RBW 1 MHz

2.01 ms ® VBW 3MHz Mode Auto Sweep
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A Bureau Veritas Group Company

Radio Technology = WLAN ac 40 MHz, Operating Frequency = low, Subband = U-NII-1
(S01_377_AA01)

RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz SGL

® Att 15d8 SWT 2.01ms e VBW 3MHz Mode Auto Sweep Count 10000/10 000
TDF "DUT1_3dB_UBLOX2030UFL"
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reary NN OO0
15:05:05 10.03.2022
Antenna B

TEST REPORT REFERENCE: MDE_UBLOX_2030_FCC_02_rev02 Page 211 of 315



Radio Technology = WLA

RefLevel 22.00 dBm  Offset
® Att i5dB  SWT
TDF "DUT1_3dB_UBLOX2030UFL"
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A Bureau Veritas Group Company

N ac 40 MHz, Operating Frequency = high, Subband = U-NII-2A
(S01_377_AA01)
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M4 2 5.35 GHz -46.84 dBm
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A Bureau Veritas Group Company

Radio Technology = WLAN ac 40 MHz, Operating Frequency = low, Subband = U-NII-2C
(S01_377_AA01)

SGL

Count 10000/10 000

RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz
® Att 15d8 SWT 2.01ms e VBW 3MHz Mode Auto Sweep
TDF "DUT1_3dB_UBLOX2030UFL"

1 Frequency Sweep
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M3 1 5.46 GHz -36.73 dBm

M4 2 5.46 GHz -52.18 dBm
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M2 1 5.469 9 GHz -30.47 dBm
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Md 2 5.46 GHz -53.88 dBm
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A Bureau Veritas Group Company

Radio Technology = WLAN ax 20 MHz MIMO, Operating Frequency = low, Subband = U-NII-1

RefLevel 22.00 dBm  Offset
® Att i5dB  SWT

TDF "DUT1_3dB_UBLOX2030UFL"

2.00 dB ® RBW 1 MHz
2.01 ms ® VBW 3 MHz

(S01_377_AA01)

Mode Auto Sweep
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5.1 GHz 2001 pts 30.0 MHz, 5.4 GHz
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ML 1 5.15 GHz -33.17 dBm
M2 2 5.15 GHz -52.34 dBm
M3 1 5.144 6 GHz -27.71 dBm
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19:03:39 08.03.2022
Antenna A
RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz 8GL

© Att 1548 SWT
TDF "DUT1 3dB_UBLOX2030UFL"

2,01 ms & VBW 3 MHz

Mode Auto Sweep

Count 10000/10000

1 Frequency Sweep

20 dBrivirre+-

M3 —=24:66dBm
15,148 350 GHz

MLELH—25.43 dBm:
I5.150 000 GHz

“10d

|-20 d —
FCC_PK_RESTRICTED_BANDS v

s [

.
FCGL Ak RESTRIC TED BAND:
— +

-50 //,_y 1 bbb, J St b s
o [ |
]
60 di
70 di
5.1 GHz 2001 pts 30.0 MHz, 5.4 GHz

ML 1 5.15 GHz -25.43 dBm
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RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz SGL

® Att 15d8 SWT 2.01ms e VBW 3MHz Mode Auto Sweep Count 10000/10 000
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M2 2 5.15 GHz -54.77 dBm

M3 1 5.1491 GHz -36.05 dBm
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M2 2 5.15 GHz -53.90 dBm
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A Bureau Veritas Group Company

Radio Technology = WLAN ax 20 MHz MIMO, Operating Frequency = high, Subband = U-NII-
2A
(S01_377_AA01)

RefLevel 22,00 dBm  Offset 2,00 d& ® RBW 1 MHz
& Att 15d8 SWT 2.01ms ® VBW 3MHz Mode Auto Sweep
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M2 2 5.35 GHz -51.53 dBm
M3 1 5.35225 GHz -24.55 dBm
M4 2 5.35 GHz -51.52 dBm
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Ref Level 22.00 dBm

® Att

1548 SWT
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A Bureau Veritas Group Company

2.01 ms ® VBW 3MHz Mode Auto Sweep Count 10000/10 000

Offset 2.00 dB ® RBW 1 MHz SGL
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A Bureau Veritas Group Company

Radio Technology = WLAN ax 20 MHz MIMO, Operating Frequency = low, Subband = U-NII-2C
(S01_377_AA01)

RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz
® Att 15d8 SWT 2.01ms e VBW 3MHz Mode Auto Sweep
TDF "DUT1_3dB_UBLOX2030UFL"
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RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz
® Att 15d8 SWT 2.01 ms e VBW 3MHz

TDF "DUT1_3dB_UBLOX2030UFL"

Mode Auto Sweep
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A Bureau Veritas Group Company
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A Bureau Veritas Group Company

Radio Technology = WLAN ac 40 MHz MIMO, Operating Frequency = low, Subband = U-NII-3
(S01_377_AEO01)

RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz SGL

® Att 15d8 SWT 2.01ms e VBW 3MHz Mode Auto Sweep Count 10000/10 000
TDF "DUT1_3dB_UBLOX2030UFL"

ESTRICTED_BAMD! 20-dBm
Line FCC_AV_RESTRICTHD_BANDS PASS I5.723 280 GHz
Line FCC_|15407_PK_BAND_3 PASS M2[1] -46.06 dBm

15,650 000 GHz

)

FCC_15407_PK_BAND_3 m
B

WWM e - ' I

i, Byl
50 d I
| ——] [
| |
-60 df —
04
CF 5.7875 GHz 2001 pts 34.5 MHz/ Span 345.0 MHz
. 12.08.2022
Ready NN =% 20:01:09
20:01:10 12.08.2022
Ref Level 22.00 dBm Offset 2.00 dB ® RBW 1 MHz 8GL
® Att 15dB SWT 2.01ms® VBW 3MHz Mode Auto Sweep Count 10 000/10000

TDF "DUT1 3dB_UBLOX2030UFL"

)_BALID! 3:20-dBnT
AV_RESTRICTHD_BANDS PASS 15.724 830 GHz

15407_PK_BAND_3 PASS M2[1] -46.08 dBm

W T 15.650 000 GHz

-10 d / \
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CF 5.787 5 GHz 2001 pts 34.5 MHz/ Span 345.0 MHz
ready NN - S P00
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A Bureau Veritas Group Company

Radio Technology = WLAN ac 80 MHz MIMO, Operating Frequency = mid, Subband = U-NII-1

RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz
® Att 15d8 SWT 2.01 ms e VBW 3MHz

TDF "DUT1_3dB_UBLOX2030UFL"

(S01_377_AA01)

SGL

Mode Auto Sweep Count 10000/10 000

P ML 29 TS dBm
/5,143 700 GHz
ML[LH—-32.77 dBm

15,150 000 GHz

3l

» U

FCC_PK_RESTRICT D_BANDS
]

_30d

N

A
e 4 RESTRICTED_BAND:

MWAWAM |

50 d ] o
\H\

60 d

“70d

5.1 GHz 2001 pts 30.0 MHz 5.4 GHz

2 Marker Table

ML 1 5.15 GHz -32.77 dBm
M2 2 5.15 GHz -46.42 dBm
M3 1 5.143 7 GHz -29.15 dBm
reody NN OR00%
15:35:18 10.03.2022
Antenna A
RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz 8GL

© Att 1548 SWT
TDF "DUT1 3dB_UBLOX2030UFL"

2,01 ms & VBW 3 MHz

Mode Auto Sweep Count 10 000/10000

1 Frequency Sweep

20 dBriFre—- S RESTRICHE

ire-FG6-TAY—REGHEGHID— s e —————
15,145 950 GHz
10d MiftH—3174dBm
b WW |5.150 000 GHz
o di
w4 ff_ﬂ A0 B
| -20 dBm: ”
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-50 d L
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-60 d B S——
0
5.1 GHz 2001 pts 30.0 MHz 5.4 GHz
2 Marker Table
ML 1 5.15 GHz -31.74 dBm
M2 2 5.15 GHz -46.63 dBm
M3 1 5.14595 GHz -30.38 dBm
M4 2 5.14505 GHz -47.01 dBm
ready  NNNNNEN o ORSR0
15:44:57 10.03.2022
Antenna B

TEST REPORT REFERENCE: MDE_UBLOX_2030_FCC_02_rev02

Page 268 of 315



layers

A Bureau Veritas Group Company

Radio Technology = WLAN ac 80 MHz MIMO, Operating Frequency = mid, Subband = U-NII-2A
(S01_377_AA01)

RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz SGL

® Att 15d8 SWT 2.01ms e VBW 3MHz Mode Auto Sweep Count 10000/10 000
TDF "DUT1_3dB_UBLOX2030UFL"

e = M3 3178 dBmm
15.358 250 GHz
10 df ML[LH—34.20 dBm
IS |5.350 000 GHz
v ’rmM it \
o ] Tﬁ“mﬁ“
| -20 ¢
FCC_PK_RESTRICTED_BANDS f \\
w3
30 d W‘ﬁ" My \ My
MWMW \-‘mﬁ‘ RSy MMM
[FCGL AN RESTRICTED_BAND: L ...M.
o ;
]
B e - ]
|
70 di
5.1 GHz 2001 pts 30.0 MHz, 5.4 GHz
2 Marker Table

ML 1 5.35 GHz -34.20 dBm
M2 2 5.35 GHz -46.34 dBm
M3 1 5.35825 GHz -31.78 dBm

= 10.03.2022
Ready  [NNENENNN = ni0224

18:02:25 10.03.2022

Antenna A

RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz 86L
© Att 15dB SWT 201 ms ® VBW 3MHz Mode Auto Swesp Count 10000/10000
TDF "DUT1 3dB_UBLOX2030UFL"

1 Frequency Sweep

20 cBrbvirre—] BE-pAY—RUSHRHEH| Dot - Ma[Z]—50.77 dBm
15.352 550 GHz
104 M1[1H—38.60 dBm
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FCG) ANGRESTRICTED BAMND! 'l lM F it
Foa WWMW [ \ Vol
T ME4
Lot bt e
—
aom\ ———
|-s0-
0
5.1 GHz 2001 pts 30.0 MHz 5.4 GHz
2 Marker Table
ML 1 5.35 GHz -38.60 dBm
M2 2 5.35 GHz -50.42 dBm
M3 1 5.35045 GHz -31.07 dBm
M4 2 5.352 55 GHz -50.77 dBm
e
18:13:26 16.03.2022
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A Bureau Veritas Group Company

%layers

Radio Technology = WLAN ac 80 MHz MIMO, Operating Frequency = low, Subband = U-NII-2C
(S01_377_AA01)

RefLevel 22.00 dBm Offset 2.00 dB ® RBW 1 MHz SGL
® Att 15d8 SWT 2.01ms e VBW 3MHz Mode Auto Sweep Count 10000/10 000
TDF "DUT1_3dB_UBLOX2030UFL"

1 Frequency Sweep

20 derbine FECIAY—RESTRIC THP—BANDS PASS M2[1]
Line FCC_|15407_PK_BANDS_2¢ PASS 514631100 GHz
10d \\41[1]%-34.45 BT
P VRPN B tAConsston dudb st 514700000 GHz
y / v m\
04 [ ] I

| -0 d / \
FrCaCD,iS‘m7,PK,BA Dj’zc ;iLJMA k / \ \

EA—
o d
60 d
0 d
CF 5.519 GHz 2001 pts 20.0 MHz, Span 200.0 MHz
2 Marker Table
ML 1 5.47 GHz -34.45 dBm
M2 1 5.46311 GHz -31.49 dBm
M3 1 5.46 GHz -33.57 dBm
Md 2 5.46 GHz -47.99 dBm
M5 1 5.442 04 GHz -33.78 dBm
. 22.03.2022
Ready NN =¥ 14:06:39
14:06:40 22.03.2022
Antenna A
Ref Level 22.00 dBm Offset 2.00 dB ® RBW 1 MHz 8GL
® Att 15dB SWT 2.01ms® VBW 3MHz Mode Auto Sweep Count 10 000/10000

TDF "DUT1 3dB_UBLOX2030UFL"

1 Frequency Sweep

20 dBrline-FEETAY—RESTRECTHP—BANGS PASS M2[ 1]
Line FCC_|15407_PK_BANDS_2¢ PASS 514694100 GHz
10 ¢ M —31.72 dBm
o il S 54700000 GHz
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oo di
0 d
CF5.519 GHz 2001 pts 20.0 MHz Span 200.0 MHz
2 Marker Table

ML 1 5.47 GHz -31.72 dBm

M2 1 5.46941 GHz -30.60 dBm

M3 1 5.46 GHz -36.78 dBm

M4 2 5.46 GHz -50.18 dBm

M5 1 5.433 54 GHz -33.18 dBm

ey W R
13:59:40 22.03.2022
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layers

A Bureau Veritas Group Company

Radio Technology = WLAN ac 80 MHz MIMO, Operating Frequency = mid, Subband = U-NII-3
(S01_377_AA01)

Offset 2.00 dB ® RBW 1 MHz
2.01 ms ® VBW 3 MHz

Ref Level 22.00 dBm
® Att i5dB  SWT

TDF "DUT1_3dB_UBLOX2030UFL"

Mode Auto Sweep

SGL

Count 10000/10 000

ke P AT =322 T B
15407_PK_BAND_3 PASS I5.995 170 GHz
MifEH—22:22 dBnr
/‘MN 2N ettt} |5.725 000 GHz
o d / \
-10 di K \
o0 d ML

L wo
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Zan d
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_60 d
0 d
CF 5.7875 GHz 2001 pts 34.5MHz/ Span 345.0 MHz
2 Marker Table
ML 1 5.725 GHz -22.22 dBm
M2 1 5.643 53 GHz -30.60 dBm
M3 1 5.85 GHz -27.85 dBm
M4 1 5.92517 GHz -34.21 dBm
. 07.04.2022
Ready NN = 19:54:4
19:54:45 07.04.2022
Ref Level 22.00 dBm Offset 2.00 dB ® RBW 1 MHz 8GL
® Att 15dB SWT 2.01ms® VBW 3MHz Mode Auto Sweep Count 10 000/10000

TDF "DUT1 3dB_UBLOX2030UFL"
1 Frequency Sweep 1Pk Max
20 dBrbiritStrert P VA 11—=35.26 dBnT

15407_PK_BA|

Line FCC_| D_3 PASS
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CF 5.7875 GHz 2001 pts 34.5 MHz/ Span 345.0 MHz
2 Marker Table

ML 1 5.725 GHz -21.94 dBm

M2 1 5.64509 GHz -31.61 dBm

M3 1 5.85 GHz -28.95 dBm

M4 1 5.931 03 GHz -35.26 dBm

=
20:04:32 07.04.2022
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(S01_374_BA01)

Spectrum

o Att
SGL Count 10000,/10000

M4[1]

M1[1]

=40 dBm
sk derd
dBm

CF 5.7875 GHz 2001 pts
Marker

4

Radio Technology = WLAN a, Operating Frequency = low, Subband

Ref Level 10.00 dBm Offset 2 .IIIJ dé = RBW 1 MHz m
0de  SWT 2ms ® VBW 3 MH S uggs GH

.55 dBm

00 GHz

dBm
5.650000 GHz
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-mn_ Function Result
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Antenna A

Spectrum

Ref Level 19,00 dBm Offset 29,00 d& RBW 1 MHz
0de SWT 2ms YBW 3 MHz

Count 10000/10000

® 1Pk Max
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0 dém
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Marke r

-:mm- Function Result

Date: 28.JUL.2022 16:06:55
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